

ERDA



ELECTRICAL RESEARCH AND DEVELOPMENT ASSOCIATION

(Accredited by the National Accreditation Board for Testing and Calibration Laboratories, Govt. of India)
 P. B. 700, ERDA Road, Makarpura Industrial Estate, Vadodra-390 010, India. Gram : ELECSEARCH
 EPABX : +91 (0265) 2642842, 2642984, 2642984, 2642977, 2642557, 2635800, 2635253, 2657764, 2657785.
 Fax : +91 (0265) 2634382
 E-mail : erda@wflnetonline.net



TEST REPORT

SHEET 1 of 6

NAME & ADDRESS OF CUSTOMER M/s Polaris Cables & Wires Pvt. Ltd., 43, Parul, Janakji Kulkar, Juhu Tara Road, Mumbai- 400 049.	<table border="1" style="width: 100%; border-collapse: collapse;"> <tr> <td style="width: 50%;"> REPORT No. : I.05/11/873 DATE : 19-08-2004 </td> <td style="width: 50%;"></td> </tr> <tr> <td> CUSTOMER REF. NO. DATED : </td> <td> PCWPL- 335/04-05 02-08-2004 </td> </tr> <tr> <td> DATE OF SAMPLE RECEIPT 02-08-2004 </td> <td> DATE/S OF TESTING 06-08-04 to 19-08-04 </td> </tr> </table>	REPORT No. : I.05/11/873 DATE : 19-08-2004		CUSTOMER REF. NO. DATED :	PCWPL- 335/04-05 02-08-2004	DATE OF SAMPLE RECEIPT 02-08-2004	DATE/S OF TESTING 06-08-04 to 19-08-04
REPORT No. : I.05/11/873 DATE : 19-08-2004							
CUSTOMER REF. NO. DATED :	PCWPL- 335/04-05 02-08-2004						
DATE OF SAMPLE RECEIPT 02-08-2004	DATE/S OF TESTING 06-08-04 to 19-08-04						
SAMPLE DESCRIPTION 1" Core x 10 Sq.mm 1.1 kV LT PVC armoured 'A'YYW' cable. CBL ELEC ARM 650/1100 V 2C X 10 SQ MM LT PVC CABLE IS: 1554(1) Name of Client : M/s Reliance Energy Ltd. Batch No: 040628 , Item Code:6844142103 Conductor : Circular Aluminum Conductor, Class II, Grade H4 Insulation : PVC, Type A Outer Sheath : PVC Black colour Type ST 1 Black colour Inner sheath	SAMPLE IDENTIFICATION Embossing : POLARIS 1.1 KV ELECTRIC CABLE BEPC/PO/70000048 dtd: 01.03.2004 PVC INSULATED (TYPE-A) PVC SHEATHED (TYPE: ST 1), BRPL ERDA Code No: CWRW0022237						
TEST DETAILS As per sheet 2 of 6	TEST SPECIFICATION IS: 1554 (Part 1) 1988						
REMARK : The sample conforms to the requirements for all the mentioned tests.							
NOTE : The sample is received with OSS Seal							
 PREPARED BY	 CHECKED BY						
 APPROVED BY							
NOTE : <ol style="list-style-type: none"> 1. This report relates only to the particular sample received for testing in good condition at ERDA. 2. This report cannot be reproduced in part under any circumstances. 3. Publication of this report requires prior permission in writing from Director, ERDA. 4. Only the tests asked for by the party have been carried out. 							